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1. TENIKOI OPOI / GENERAL CONDITIONS

To mOoTOTIOINTIKO QUTO €ival TO OTTOTEAEGUQ TNG OOKIYAG TNG NXOHOVWTIKAG IKAVOTNTAG evog dopikou
atoixgiou. TMeplypd@el avaAuTIKG Ta OTTOTEAECUATO TNG DOKIUAG TTOU £YIVE OTO OUYKEKPIMEVO DOKIpIO
SouIKOU GTOIXEIOU KAl TTPOCBIOPIZE! TNV NXOMOVWTIKE TOU IKAVOTNTA HE £Va HOVOTIHO HEYEBOG.

H Sokipr TS NXOMOVWTIKAG IKavotntag €yive oto EpyacTripio ApxITekToviKig TexvoAoyiag Tou TuAuaTog
ApXITEKTOVWY oUPQwva pe Tig dladikaoieg Tng Y.A. KA/679/22.8.96, ®.E.K. 826, 1e0x0g B’, apbpo 1,
TTAPAYPAPOC 2 KAl PETG OTTO OXETIKEG EYKPIOEIG TWV appodiwv opydvwy Tou ApioToTeAgiou MavetrioTnuiou
©ecoaAovikng.

To amoTéAeopa TG OOKIMAS AQOpd OTTOKAEICTIKA TO BOKIUIO TTOU XPnoiJoTromBnke kal To oTroio
TTPOCKOUIOE O QvaBiTng OTIG EYKATACTAOEIS Tou Epyactnpiou pe Bikr Tou uBovn. lNa va amrodidel £va
Sokipio TIG IBIEG TIMEG e auTES TTou BidovTal oTo QUAAO aTToTeAeoudTwy, Ba TTPETTEN va Eival OUOIO TOOO
améd GToWn KATAOKEUAG O0O0 KAl Omd Gmmoyn EQOPMOYNG ME TO DOKipIo TTou XpnolgotroinBnke. Kdbe
dlagopoTToinan, £0Tw Kal MIKPER, UTTopei va 0dnynoel ot SIa@opeTIKA aTToTEALTUATA.

H SoKIuA TTpOyUaToTTOINBNKE OF EPYAOTNPIOKEG GUVBMKEG, WOTE VA TTPOKUWEI N TTPOYUATIKA NXOUOVWTIKA
IKQVOTNTA TOU BOKIYIOU. Z€ TIEPITITWON EQAPHOYNAS TOU KATW atmd GAAEG CUVONKEG WG TTPOG TIG TTAEUPIKEG
peTadooeIg, 0 Asiktng Hyopeiwong TTou divel To TOTOTIOINTIKG BOKIUAG PTTOPED va MEIWBEI, 181aiTEpa av 1O
TTAEUPIKA XWPIoUaTa £XOUV ion 1 HIKPOTEPN NXOHOVWTIKNA IKAVOTNTA.

To EpyaoTtiipio diatnpeei To SIKQiWHA VA XPNOIMOTTIOIEl TA ATTOTEAETHATA TwY BOKIHWY O ETTIOTNUOVIKEG
BNUOCIEUCEIS, ETTIOTNHOVIKEG OVOKOIVWOEIG, EPEUVNTIKEG £PyaOieg, KABWS Kal KGBe eidoug avaloyeg
epyaciec kaBapd MOTNUOVIKOU I} EPEUVNTIKOU XOPAKTAPG, XWPIg va avaQEpel To Gvopa Tou AvaBETN I
TOV TUTTO TOU TTPOIOVTOG.

This test report is the result of a laboratory test of the sound insulation properties of a building element.
The results obtained from measurements on the specific building element are presented in detail, and a
single figure rating for its sound insulation properties is calculated.

This sound insulation test was performed by the Architectural Technology Laboratory of the School of
Architecture, in accordance with the procedures of the Y.A. KA/679/22.8.96, F.E.K. 826, part B’, article 1,
paragraph 2 and after the appropriate approvals by the administrative authorities of the Aristotle
University of Thessaloniki.

The test result reflects exclusively on the properties of the specific test specimen which was provided by
the Client to the Laboratory facility on his own responsibility. The tests have taken place under laboratory
conditions, so as to obtain the actual sound insulation properties of the test specimen. Under different
mounting conditions involving flanking sound transmission, the Sound Reduction Index might be reduced,
especially if the flanking partitions have equal or inferior sound insulation properties.

The Laboratory maintains the right to use the test results in scientific publications, scientific papers,
research reports, and any other kind of studies of purely research or scientific nature, without revealing
the name of the Client or the type of the product.

2. AIAAIKAZIEZ / PROCEDURES
2.1 Egappoldueva Mpotutra / Applied Standards

ISO 10140-2:2010, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 2: Measurement of airborne sound insulation

ISO 10140-1:2016, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 1: Application rules for specific products

ISO 10140-4:2010, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 4: Measurement procedures and requirements

Epyaotipio ApxitekTovikrg Texvohoyiag - TuApa ApxITEKTOVWY MNXaviKuy - Mohuteyvikn ZxoAn A.N.©
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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ISO 10140-5:2010, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 5: Requirements for test facilities and equipment

DIN EN ISO 717-1:2013 Acoustics - Rating of sound insulation in buildings and of building
elements - Part 1: Airborne sound insulation

EA-2/17: M 2016
EA Document on assessment for notification purposes

Kavoviopog (EE) api®. 305/2011 Tou EupwraikoU KoivoBouAiou kai Tou ZupBouhiou yia Tn
BECTTION EVAPHOVICHEVWWV OPWV EPTTOPIOG TTPOIOVTWY TOU TOPEX TWV SOHIKWY KATACKEUWV

DIN EN 14351-1:2016

Windows and doors —Product standard, performance characteristics —
Part 1: Windows and external pedestrian doorsets;

English version EN 143511:2006+A2:2016,

English translation of DIN EN 14351-1:2016-12

DIN EN 1279-5:2018

Glass in building —Insulating glass units —

Part 5: Product standard; English version EN 12795:2018,
English translation of DIN EN 1279-5:2018-10

DIN EN 13241-1:2016

Industrial, commercial, garage doors and gates — Product standard, performance characteristics;
English version EN 13241:2003+A2:2016,

English translation of DIN EN 13241:2016-12

DIN EN 13830:2015

Curtain walling — Product standard;

English version EN 13830:2015,

English translation of DIN EN 13830:2015-07

2.2 Aiadikaoia Aokiung/ Test Procedure

To Bokipio epapupéoTnke otoug BaAduoug dokiplyv amod Tov Avadétn. H dokiun uAoTTOINBNKE
cuupwva pe TG diadikaaieg TTou kaBopifovtal oTo TpoéTuto 1ISO 10140-2:2010, Acoustics —
Laboratory measurement of sound insulation of building elements - Part 2: Measurement of
airborne sound insulation

Ia Tov Tpoadiopioud Tou Aciktn Hyopgiwong R xpnaigotoiBnke n oxéon:
R = Li- L2+10log (S/A) oe dB oOtrou:

L1: n yéon oTadun nNXNTIKAG TTriecng oTo 8dAauo ekropTrig ot dB

L2: n wéon oTd8uN nXnTikAg Trieang ato 8aAauo Afyng ot dB

S: n em@aveia Tou dokipiou o m?

A: n nxoarmoppdenan Tou BaAdpoU AfYng TTOU TTPOKUTTTE amo TN oxEon:

A=0.163 (V/ T) e m? otTou:
V: 0 6yKog Tou BaAdpou Afyng o m?
T: o xpovog avrixnong Tou Baidapou Ayng o€ s

Xpovog avrixnong: MNa tov Tpoodiopiopd ToU XPOVOU avTiXnong TTPAYATOTTOIRBNKAY UETPATEIS
ot 6 BIaQoPETIKEG BETEIG PIKPOPWVOU.

©®6puBog BaBoug: Acv amaitiBnke d1opBwan yia 10 B6puBo Bdboug

EpyacTipio ApXITEKTOVIKIG TeXvohoyiag - TUAPA ApXITERTOVWY Mnxavikwy - MoAuTtexvikn Zxohd AlM.©
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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Ta amoteAéopaTa TN dOKIMAG oTIS {wveg ouxvoTATwy amd 100 péxpr 3150 Hz (o€ TPITOOKTARES)
XPNOILOTTOIRBNKAV yia Tov TTPoadIopioud Tou ZtaBuiopévou Aciktn Hxopeiwong Tou Sokipiou
oupQwva pe o rpdtutro DIN EN 1SO 717-1:2013.

The test specimen was mounted in the test room by the Client. The test took place under
laboratory conditions, according to ISO 10140-2:2010, Acoustics — Laboratory measurement of
sound insulation of building elements - Part 2: Measurement of airborne sound insulation

In order to calculate the Sound Reduction Index R, the following equation was used:

R = Li- Lo+10log (S/A) in dB where:

L+: the average sound pressure level in the source room in dB

L.: the average sound pressure level in the receiving room in dB
S : the area of the test specimen in m?
A : the equivalent sound absorption area in the receiving room given by the equation:

A=0.163 (V/T)in m? where:

V: the volume of the receiving room in m?

T: the reverberation time of the receiving room in s

Reverberation time:; The reverberation time was measured in 6 microphone positions.

Background noise: No background noise correction was required.

The test results in the frequency bands from 100 to 3150 Hz (in third octaves) were used to
calculate the Weighted Sound Reduction Index of the test specimen according to DIN EN ISO 717-

1:2013.

2.3 Xpnolyotroloupevog eEomAiopog / Equipment used

Zuokeun / Apparatus Tommog / Type | KaraokevaoTig / Manufacturer | Kwdikog / Code
Noise level analyser Nor 840-2 Norsonic EQ-C013
Microphone preamplifiers Nor 1201 Norsonic X001, X002
Microphones Nor 1225 Norsonic X-C015, X-C016
Rotating Microphone boom 3923 Bruel & Kjaer EQO17
Dodecahedron loudspeaker Lab-1217 Roister EQ019

Amplifier POA-4400A Denon 21

EpyacTipio ApXITEKTOVIKIG Texvohoyiag - TRAPG APXITEKTOVWY Mnxavikwv - MoAuTexvik Ixohn A.M.0
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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2.4  OdAapol Aokipwy / Test Rooms

O1 BaAapol SoKIYWY Eival KATAOKEUATHEVOI
oUPQWVA HE TIG ATTAITACEIS TOU TTPOTUTTOU
ISO 10140-5:2010* / The test rooms meet
the requirements of the ISO 10140-5:2010*
standard.

* ISO 10140-5:2010, Acoustics — Laboratory
measurement of sound insulation of building
elements - Part 5. Requirements for test
facilities and equipment.

ABeRaiotnta / Uncertainty

1.Zuvduagpévn Tutikn aBepaidtnra /
Combined standard uncertainty

Ruw | 01371

2.Migupupévn aBeBaiotnta /
Expanded uncertainty

Ry [ 012 |

Ao Tdoelg avoiypartog dokipiou/
Test opening dimensions: 1200x2000mm

‘Oykog @aAduou eKTTOPTIAG/
Source Room Volume: 56 m?

Oykog @aAapou Afwng/
Receiving Room Volume: 51 m?®

‘Hxog Bokiung/Test noise: Pol B80pufog
/Pink noise

®iAtpa/Filters: TpitookTafikd / third octave

ZEAIAA/PAGE 5/8

: 0.00 I Sk
Jl = B S S
2| _ 1365] t
| i 1 I
4 =0 ; | I 1‘
220 ' ksl |
:.-:l‘J f‘“ W ' I S’|
" ; '5=13.08 m? |
| ‘ H ‘ H 3 85 m
| (. | Vi=p0.37m® |
x‘ af 1392 1 ]
5 |1 i
& I
»—‘ ia ——
%‘ "‘\ F*?s’:?sfaxl'los m2 ‘ N
sl 403 |
| ! = I . I
‘ | | | 2 |
I F | | |
o\ i :
""" gl - i “4‘
| |
; 1S=16.12m?2 |
™~ I H=3.45m |
_l J \V,=55.63 m? } b
3 '1 15 | - 4 :-i:.
g | | ll I L
5 | .50x1. 25‘m2‘
. SR . == S -
| . \
I
|

|
P |

VoVa=1.12>1.1

TVa/Vam1.10151.1

EpyaaTipio ApxiTekTovikig TexvoAoyiag - Tufipa Apxitektoviov Mnxavikwy - MoAutexvikr ZxoAn A.M.0

Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T



AOKIMH/TEST: A. 1041.2021

AOKIMIO / TEST SPECIMEN
3.1 MMepiypaen) / Description

Mpoiov/Product:

Karaokeuaotg/Manufacturer:

AvabBétng/Client:

AiglBuvon/Address:

EykaraoTtaon/ Installation:
Ovopagia poidvrog/Product name:

Hugpounvia rapaywync/Production date:
AiaoTdoeig dokipiou/ Sample dimensions:

3.2 Karaokeun / Construction

ZENIAA/PAGE 6/8

AlaxwpioTikG SITARG udAwong / Double Glazed Office Partition
PCA PAPGROUP I+A T[amadémouvhog O.B.EE. / PCA
PAPGROUP S+A Papadopoulos O.V.E.E.

PCA PAPGROUP :I+A [Mamadomouhog O.B.EE. / PCA
PAPGROUP S+A Papadopoulos O.V.E.E.

BIOMHXANIKH TMEPIOXH OEZZAAONIKHZ BK38, 57022
ZINAOZ, TnA: 2310 570727, www.papgroup.grindex.php /
INDUSTRIAL AREA OF THESSALONIKI BK38, SINDOS 57 022,
GREECE, tel: +30 2310 570727, www.papgroup.grindex.php
PCA PAPGROUP :I+A nMMamadomouhog O.BEE. / PCA
PAPGROUP S+A Papadopoulos O.V.E.E.

ALLURE

01/09/2021

1200x2000mm

AloxwploTkG BITTARG udAwong ToToBetnuévo Bdoer Tou Tpotutou 1ISO 10140-2:2010 Acoustics - Laboratory
measurement of sound insulation of building elements - Part 2: Measurement of airborne sound insulation.

To BiTAG ovoTnua ALLURE eivarl SiaxwpioTik6 ahoupiviou dimTAou vaAoTTivaka pe ouvduaopd yuahiwv 5+5 pe dlo
QKOUOTIKEC PEMBPAVES Kal B+6 Pe BUO UKOUOTIKEG HEMBPAVES yia KAAUWN pEYAAWY NXOHOVWTIKWY GTTaIToewy . To
BIGKEVO TOU TTPOPIA JETOEU TWV UTAOTTIVEKWY givan gta B0mm Kai ol efwTepikég BlaoTdoelg Tou TTpo®iA 100x35mm.

Double glazed office partition, installed according to ISO 10140-2:2010 Acoustics - Laboratory measurement of
sound insulation of building elements - Part 2: Measurement of airborne sound insulation.

A double glazed partition ideal for high soundproof requirements consisted of 5+5 tempered laminated glass with
double acoustic PVB and 6+6 tempered laminated glass with double acoustic PVB on either side. Allure's profiles
dimension is 100x35 mm and the gap between the glasses is 60mm.

3.3 Armeikovion / Drawing

3630

1200 ——
H 8- |

-

1156 ——

[=—5.5.2 accamnc e .8 2ot
g
e =] o
8 L S
=3
-4 28 2
22
Section B8’ fah
“\—mum

-
[l

1127

DGROY

1200
Section A-A'

*Ta oxédia eTolpdoTnkay amd Tov Avadér / The drawings have been prepared by the Client.

EpyaoTpio ApxiTekTovikig TexvoAoyiag - TUAWa ApXITEKTOVIWY MNXaVIKWY - MoAuTexvikr ZyoAn AT.O
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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4. ATIOTEAEZIMATA AOKIMHX / TEST RESULTS

O1 Tigég Tou Aciktr Hyopeiwong Aepdgeptou Hyou Tou Sokigiou didovral aTo ETFICUVOTITOPEVO BIdypappa
oTn oeAida 8 oe ouvdpTnan pe Ty ouyveTnta. / The values of the Airborne Sound Reduction Index of the
test specimen are given in the annexed data sheet in page 8 as a function of frequency.

O TapakdTw EtaBuiopévog Agiktng Hyopegiwong yia gaoua ouxvotrirwy amd 100Hz wg 3150Hz eivai
amotéheopa atiohdynong oUugwva pe To mpotutro EN ISO 717-1:2013 / The following Weighted Sound
Reduction Index for the frequency range from 100Hz to 3150Hz is the result of evaluation according to
EN ISO 717-1:2013.

TUppuwva pe 1o Mpdtutro Mpoiodvrog / According to the Product Standard EN 14351-1:2016
AlamoTweioa Tipn / Determined value
Yraduiopévoc Aciktng Hxopegiwong / Weighted Sound Reduction Index:
Rw (C;Cu) = 48 (-2;-5) dB

@cooaMovikn/Thessaloniki, 14.09.2021

AlamoTeupévo Epyaatripio Aokipwv / Accredited Test Laboratory E.SY.D. No 704-4

Y

Kheiw AZapAr] / Klio Axarli
Ap Apxitéktwy Mnxavikog fArchitect Engineer, PhD Ap Mnxavohdyog Mnxavikog/Mechanical, PhD Engineer

Emotnpoviki YroaTfpign /Scientific Support YmeBuvog Metprioewv/Measurement Engineer

KwvoTtavrivog vvidng / Konstantinos loannidis
Ap ApXITEKTWV avikog/Architect Engineer, PhD

AiguBuvTrig Tou Epygotnpiou / Laboratory Director

EpyaoTtipio ApxitekTovikig Texvohoyiag - Tufua ApXITEKTOVWV MNXavIKv - TTOAUTEXVIKI ZX0AN A.TL.O
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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Agiktng Hyoueiwong
Sound Reduction Index

oUugwva pe To/according to

ISO 10140-2:2010

Karaokeuaotrig/Manufacturer: PCA PAPGROUP Z+A
Mamaddmoukog O.B.E.E. / PCA PAPGROUP S+A Papadopoulos
OV.EE.

Avabérng/Client: PCA PAPGROUP Z+A Mamadémouhog O.B.E.E.
PCA PAPGROUP S+A Papadopoulos O.V.E.E.

EykatdoTtaon/ Installation: PCA PAPGROUP Z+A TMamad6moulog
0.B.E.E. / PCA PAPGROUP S+A Papadopoulos O.V.E.E.

Ovopacia Tpoidvrog/Product name: AlaxwploTiké Bimhng  udAwang
ALLURE / Double Glazed Office Partition ALLURE

@dhapol dokigwv/Test rooms: FW

Hugpounvia Tapaywyrg / Production date : 01/09/2021

Huepounvia Sokiprig/Testing date: 6/09/2021

Alagrdogig dokipiou / Sample dimensions : 1200 x 2000mm

H

Mepiypagr Tou Bokipiou & g didragng TomroBétnang / Sample & mounting description:

AlOWPICTIKG DITARS UGAWONG ToTToBETUEVE Bdoel Tou TTPOT

Urou 1SO 10140-2:2010. To dImAG olotpa ALLURE eival SIaXwpICTIKG

aAOUMIVIOU BITTAOU UCAOTTIVOKD PE GUVBUAOHO yuahitov 5+5 pe 500 aKoUOTIKES epBpaveS kal 6+6 pe 500 OKOUGTIKES MEMBPAVES VIO KAAUYWN
UEYGAWY NXOUOVWTIKGV OTTAITACEWY. To DIGKEVO TOU TTPOGIA HETAEU Twv UaAOTTIVEKWY givall oTa B0mMmM Kail ol EEWTEPIKEG DIACTATEIG TOU TIPOQIA

100x35mm.
Double glazed Partition, installed according to 1ISO 10140-2:2010.
5+5 tempered laminated glass with double acoustic PVB and 6+

A double glazed partition ideal for high soundproof requirements consisted of
6 tempered laminated glass with double acoustic PVB on either side. Allure's

profiles dimension is 100x35 mm and the gap between the glasses is 650mm.
S Sokipiou/S test specimen: 2,40 m?
Emigaveiakr pala/Mass per unit: kg/m® 70 : ]
Oepuokpacia/Temperature: 2260 i ; ‘ ‘ '
TxeTKA uypaaia/Relative humidity: 50 % 3 _ KauToAn uronancTest curve
Zmrm Triean/Static pressure 101 kPa3 i L HpgTunrr: Ecp?ﬁ)\?]gfsmﬂed weighting curve
V @oidpou Exmoutic/V Source Room: 56 m §
V ©ardpou Aqync/V Receiving Room: 51 m® 5 &0 ;
| _f(Hz) R(@B) | Rmax(dB) %
50 18,0 31,4 S
63 29,9 39,6 5]
80 32,7 50,2 -
100 | 26,5 48,7 50 ‘%/ ~
125 33,9 56,8
160 39,8 49,7 '
200 401 55,0 ! i
250 | 421 50,8 § ’
315 | 408 | 546 g /]
400 39,4 59,9 el i
500 | 394 63,4 §
630 46,3 67.3 5
800 50,0 72,5 :
1000 | 50,5 75,9 : /
1250 52,3 77,6 ; :
30 : :
1600 | 51,9 78,6 7 ;
2000 51,9 78,8 :
2500 51,0 73,8 : :
3150 | 497 69,0 §
4000 51,4 66,6 '
5000 51.4 81,4 20
Soppwya Je 1o Mpétuto Mpoidvrog / According i
to the Product Standard EN 14351-1:2016 E
MamoTwieioa nipr / Determined value :
1
ZraBuiouévog  Agiktng  Hyoueiwong " 63 125 250 500 1000 2000 Hz 4000
GUMQWVA HE T QTTOTEAECHOTA WETPACEWY OF
BaAdUoug BOKIUUY OF TPITOOKTARES Frequency; f Hz—»
Weighted Sound Reducti Index
acceor%ing to measurement results wgct)er;t roorr?sem Csomso =-2 dB Csoso00 =-2 dB Ciooso0  =-1dB
third octaves Cisoais0 =-9 dB Cirsos000=-9 dB Cirioos000 = -6 dB

Rw (C;Cy) = 48 (-2;-5) dB

/)

ApiBudg/Number:  A.1041.2021

AguBUVTAG:
Huepopnvia/Date; 14.09.2021

EpyaaTripio ApXITEKTOVIKIG TEXVOAOYIOG

Ymroypagn/Signature:

aboratory of Architectural Technology

Nptified Body NB 2326

KovoTroinpévog ®opéag 1
I Director: Konstantinos loannidis

,
KwvoTavTivog Iwuwiélg]




